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Note: This manual is subject to change at any time based on system improvements,
design changes, authorized modifications or new information. Please consult
ChlorKing for the latest revision.

Manufacturer:

ChlorKing Inc

6767 Peachtree Industrial Blvd.
Norcross, GA 30092
1-800-536-8180
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BLOWER ASSEMBLY

=

# Description Part Number
1 Blower Assembly XGEN (Complete) BLOWERXGEN
Kit Airflow Sensor XGEN Y (Upgrade
2 ships with 88970108 software) KITAIRFLOWSENSORY
Blower 100-115V (Ships with 34764-0000
3 cover and1830060-BLK cord and 34744-0000
FIT75012 heat shrink tubing)
4 PVC Male Adaptor 2” SXT 836-020
PVC Fan Plate 3/8 FAN PLATE
Clamp 3” PS1100-3-EG
Screw 8-32x38 PP T-23 18-8 (Ships with
7 NUT1032, WASHFLAT10 and SCREWM103238
WASHLOCK10) (Quantity 4)
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8 P\{C Pipe 2” (Ships in 3 foot sticks, cut 803-020
tofit)

9 PVC 90 2” 806-020

10 Neopre_ne Rubber (Ships in 36” lengths, 8448K1 1
cut to fit)

Note: 1-1/2 inch fan assemblies have been discontinued. Consult the factory for
upgrading to 2 inch.

Note: All air flow sensors have been replaced with KITAIRFLOWSENSORY. When
upgrading from older air flow sensors software updates will be necessary.

TANK AND PUMP FOR XGEN CELL

# Description Part Number

Tank and Pump for XGEN Cell

11 (Complete, includes pump and heat CH20X
exchanger)
Heat Exchanger 3.5KW Assy (Specify Y

12 sch40 w/1-1/2 pipe or sch80 w/2 pipe) HX-12-SA

13 Kit Flow Switch XGEN 20 KITFSXGEN20
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# Description Part Number

14 Tank 30 Gallon 1/x29 3314-PE
15 PVC Bulkhead Union 1 TXT 3475-TXT
16 PVC Union 1 TXT 8058-010
17 PVC Reducer 2x1 SXT 838-249

PVC Reducer 1-1/2x1 TXT (sch40
18 heat exchangers with 1-1/2 pipe 839-211

only)

PVC Reducer 2x1 SXT (sch80 heat
18a exchangers with 2” pipe only) 838-249
19 PVC Nipple 1xclose 884-005
20 PVC Nipple 2xclose 887-005
1 PVC Union 1-1/2 SXT (sch40 heat 899-015

exchangers with 1-1/2 pipe only)

PVC Union 2” SXS (sch80 heat
21a exchangers with 2” pipe only) 897-020
22 PP Valve V4 Tube x 4 NPT PPSV010822W
23 Elbow Street 90 sch80 Black SL100-90
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24 Pump 1/2HP Mag Drive Circ DB6P-M226
25 Pump Wet End Kit DB6 DB6V-W-T-3
26 PVC Union 2” SXT 899-020
27 PVC Bulkhead Union 2 TXT TF050

PVC Bulkhead Union Y2 TXT (This

part must ship with 839-072 2 x V4
27a | reducer) (This part replaces 3471 a TF050

s Bulkhead Union) (Replacement

requires modification of the tank)
28 PP Bulkhead Union 2” TXT TF200

HEAT EXCHANGER DETAIL

Exgl

Exgl

pEl

# Description Part Number
Jaco Male Connector 2 tube x 2
29 NPT (This part must be modified by | 10-8-8-P-PG
Chlorking prior to shipping)
30 Jaco Union Elbow 2 x1/2 Tube 50-8-P-PG
31 Valve Check Duck Bill V4 UCDBINJ
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INTERNAL TANK PARTS
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# Description

Part Number

Cell Tube and Base (ship the following

32 parts assembled)

(2)800-060, (1)3523GSD, (1)3523DWS,
(1) 3475TXT, (1)429-060, (1)884-005

33 Float Valve 2 Ball

2640A

34 Sensor Conductivity BEIN75
35 PVC Nipple "2 x close 882-005
36 Strainer 1800-007
37 PVC Reducing Coupling % x 2 830-101
37
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ADDITIONAL TANK PARTS CELLS AND LID
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38 40
41 42 43
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# Description Part Number
38 Strainer 2 W/PE 40 mesh 8680T15
39 Strainer Replacement Screen 2 PP 8680T44
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40 PVC Ball Vave 1/2 1071-005

41 Bolt 3/8-16 x 1-1/4 inch BOLT3816114

42 Washer Flat 3/8 inch WASHFLAT38

43 Bracket XGEN Skid Tank BRACKETSKIDX2

44 Washer Fender 3/8 WASHFEND38

45 Washer Lock 3/8 WASHLOCK38

46 Nut 3/8 NUT38

47 Electrode Stack 20.0C XGEN ESTK20.0CX

48 Bolt 3/8-16 x 1-1/4 Titanium BOLTTI386114

49 Titanium Nut Grade 2 3/8-16 3-1211850375

50 PVC Male Adapter 2 SxT 836-020

51 PVC Tank Lid CHX20 3523CX20

52 Gasket XGEN20 Cell Top GSKTX20CT

53 Kit XGEN 20 Header Assembly KIT20HEADERASSY
33
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CHEMICAL INJECTOR
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# Description Part Number
54 Mazzei Injector 2 gpm with pump (whole assembly) | MCHWINJ40
55 Mazzei Injector 1583 1583
56 Pump 1 Horse P6EGE-206-L

Upper Pipe Assembly (Ship the following parts
assembled)

(1)P6E6 union (1.5)803-020
(2)806-020 (1)838-251
(3)PP0O11624W
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(1)PPSV011223W

Lower Pipe Assembly (Ship the following parts

(1)835-015 (.7)803-015 (1)806-

| s Ot () o s rroTTeziw
59 PVC Ball Valve QVC1005TSEG

60 PP Male Connector 2 PP011624W

61 PP Valve 3/8 PPSV011223W

62 PVC Check Valve 5254-005

63 PVC Nipple 1/2xclose 882-005

64 PVC Reducer 1x1/2 SxT 838-130

65 Flow Meter(may be superseded to 4GPM) 540242001

66 PVC Metering Valve 0935-005-T
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XGEN CONTROL AND POWER BOX
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# Description Part Number
67 Switch On Off 0090-0001
68 Terminal Block 14002-2
69 Relay Socket 27E895
70 Current Transformer 2SFT-500-0.1
71 Fuse Glass 3 amp 313003
72 Fuse Holder 354801GY
73 Terminal Block 6 Position 4-1437382-0
74 Potentiometer 53C31K
75 Relay for 1032 PC Card (not shown) 84134380
76 M3 Relay CD20 88970053
77 Bussbar 2 Classic BUSSBAR12
78 Bussbar 5/8 Classic BUSSBAR58
79 Contactor 2 Pole 30A 120V Mini C25BNB230A
80 Fuse Duel Element Time Delay 15 amp DLN-R-15
81 Fuse Duel Element Time Delay 40 amp DLN-R-40
82 Transformer .250VA (ships with wires) FD4-24
B e iy 2 s bas | eaToinka s
84 Heat Sink Large HS3
85 Shunt 200 amp LB20050
86 Relay 120V 10A DPDT LYAC110120
87 Fuse Holder Block 60 amps R25060-1CR
88 Fuse Holder Block 30amps R30A1S
89 Relay DPDT 24VDC Coll RH2BUDC24V
90 Diode Power Modules 90 amps SKKD100/XX
91 g:;lrsSLeDrSl\gazrs())ard (Ship digital SP19 or SP19-20A
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# Description Part Number
92 Gauge 0-200 ADC @ 50MVFS 21.281
93 ChlorKing 5000 Display Only CHLOR5000D
94 Box Rainproof Hinged 20x16x6 LOH201606
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# Description Part Number
95 Power Cord Male 15A 12AWG 4 123MSJTOW4
96 Power Cord 125V 15A 18AWG 1830060-BLU-10
97 hllﬂt)ud Tight Fitting 2 sm (ship with 8463 3931
98 Liquid Tight Fitting %4 (ship with 8465 nut) | 3234
99 Bonding Lug ADRG6
100 Switch Boot C1131/27
101 Knob Rheostat PKES90B1/4
102 Terminal Block 10 Pos TB100-10SP
103 PP Union 3/8 x 3/8 Tube PP0412W
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Description

Part Number

104

Pressure Switch (Ships with
PP010821W) (Can be replaced with a
flow switch)

800120-3

105

PWR Cord Blk F 19/3 SUITOW 1 FT

1630010-BLK
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MISC
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# Description Part Number
106 Harness to Cell HRCC
107 Transformer 7.5 KVA 16/32 HS20F7.5A
108 Stenner Pump Rain Roof (optional) MP9000
109 Pump Stenner Fixed #5 Hose PUMPSF
110 Skid XGEN Assembly SKIDXA
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Saturated Salt Feeder

111 114
112
115
113
116
118
117
# Description Part Number
111 Saturated Salt Feeder 55 gal (Complete) SSFEEDER55
112 Lid for 30 Gallon Tank 3314-C
113 Tank 30 Gallon 18X29 3314-PE
114 Lid for 55 Gallon Tank 3317-C
115 Tank 55 Gallon 22X36 3317-PE
116 ChlorKing Logo Saturated Salt DECALCHLORKINGLOGO
117 PVC Ball Valve %2 TXT 4345
118 Valve PVC True Union 12" 2644-005
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# Description Part Number
119 Float Valve 2 Ball 2640
120 Do Not Add Salt Decal for Tank DECALDONOTADDSALT
121 Add Salt Decal for Tank DECALADDSALT
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